SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG802417-03C

LTE Band 26 / 3MHz
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 776.81372 MHz -59.67 dBm -46.67 dB 30.000 MHz 806.500 MHz 100.000 kHz 724.81422 MHz -59.83 dBm -46.83 dB
836,500 MHz 1,000 GHz | 100.000 kHz 977.86788 MHz -58.93 dBm -45,93 dB 836,500 MHz | 1.000 GHz 100.000 kHz 997.63162 MHz -58.78 dBm -45,78 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98425 GHz -48.75 dBm -35.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98775 GHz -48.65 dBm -35.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80127 GHz -43.97 dBm -30.97 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.75278 GHz -44.11 dBm -31.11d8
7.000 GHz 9.000 GHz 1.000 MHz 7.55411 GHz -43.70 dBm -30.70 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.55411 GHz -43.56 dBm -30.56 d&
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Ref Level 0.00 dem Offset 10.80 dB Mode Auto Sweep
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Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 722.48588 MHz -59.90 dBém -46.90 dB
836,500 MHz 1,000 GHz | 100.000 kHz | 990.28147 MHz -58.77 dém -45,77 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.99875 GHz -48.51 dém -35.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79978 GHz -43.97 dBm ~30.97 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54161 GHz -43,54 dBm -30.54 dg
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG802417-03C

LTE Band 26 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 d&

Mode Auto Sweep

pectrum

Ref Level 0.00 dBm

SGL Count 100/100

Offset 10.80 d&

Mode Auto Sweep

Date: 15.FEB 2019 15:47:21
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 757.41092 MHz -59.84 dBm -46.84 dB 30.000 MHz 806.500 MHz 100.000 kHz 734.51562 MHz -59.57 dBm -46.57 dB
836,500 MHz 1,000 GHz | 100.000 kHz 980.80794 MHz -58.47 dBm -45.47 dB 836,500 MHz | 1.000 GHz 100.000 kHz 971.66109 MHz -58.70 dBm -45,70 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99025 GHz -48.52 dBm -35.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99675 GHz -48.56 dBm -35.56 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.81427 GHz -43.93 dBm -30.93 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.91326 GHz -43.85 dBm -30.85 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.55111 GHz -43,52 dBm -30.52 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.54861 GHz -43.58 dBm -30.58 d&
T
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Highest Channel / 64QAM

( )it

Date: 15.FEB.2019 15:49:30

Ref Level 0.00 dem Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
[@1 AvgPwr
Limit (thnrk PARS
BPURIOUS _LINE_ABS PABS
_LINE_ABS_
ooy - R i i
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 759.73926 MHz -59.88 dBm -46.88 dB
836,500 MHz 1,000 GHz | 100.000 kHz | 998,77498 MHz -58.70 dBm -45,70 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.95676 GHz -48.71 dém -35.71 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.78528 GHz -43,97 dBm ~30.97 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54011 GHz -43,69 dBm -30.69 de
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG802417-03C

LTE Band 26 / 10MHz

LTE Band 26 / 15MHz

Middle Channel / 64QAM

Lowest Channel / 64QAM

pectrum
Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dg Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 d&

Mode Auto Sweep
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 732.18728 MHz -59.86 dBm -46.86 dB 30.000 MHz 806.500 MHz 100.000 kHz 732.57534 MHz -59.98 dBm -46.98 dB
836,500 MHz 1,000 GHz | 100.000 kHz 988.64810 MHz -58.88 dBm -45.88 dB 836,500 MHz 1.000 GHz 100.000 kHz 986.19805 MHz -58.80 dBm -45,80 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98725 GHz -48.54 dBm -35.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99375 GHz -48.51 dBm -35.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79928 GHz -43.92 dBm -30.92 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.78828 GHz -43.86 dBm -30.86 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.55111 GHz -43,80 dBm -30.80 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.55661 GHz -43.75 dBm -30.75 d&
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FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. :FG802417-03C

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0099
40 Normal Voltage 0.0092
30 Normal Voltage 0.0067
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0067

-10 Normal Voltage 0.0074 PASS
-20 Normal Voltage 0.0089
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0081
20 Normal Voltage 0.0000
20 Battery End Point 0.0093

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. :FG802417-03C

Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
BW 15MHz Note 2.
Temperature Voltage -

(°C) (Volt) DAL Result
(Ppm)
50 Normal Voltage 0.0009
40 Normal Voltage 0.0009
30 Normal Voltage 0.0056
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0066
0 Normal Voltage 0.0084

-10 Normal Voltage 0.0063 PASS
-20 Normal Voltage 0.0073
-30 Normal Voltage 0.0077
20 Maximum Voltage 0.0071
20 Normal Voltage 0.0000
20 Battery End Point 0.0071

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

e e FCC RADIO TEST REPORT

Report No. : FG802417-03C

Appendix B. Test Results of ERP and Radiated Test

LTE Band 26 / 1.4MHz (GT - LC = -2.9 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 0 23.70 0.2344 18.65 0.0733
Middle QPSK 3 0 23.68 0.2333 18.63 0.0729
Highest 3 0 23.92 0.2466 18.87 0.0771
Lowest 1 3 22.53 0.1791 17.48 0.0560
Middle 16QAM 1 3 22.50 0.1778 17.45 0.0556
Highest 1 3 22.75 0.1884 17.70 0.0589
Lowest 3 0 21.49 0.1409 16.44 0.0441
Middle 64QAM 3 0 21.35 0.1365 16.30 0.0427
Highest 3 0 21.66 0.1466 16.61 0.0458
Limit ERP < 100W Result PASS
LTE Band 26 / 3MHz (GT - LC = -2.9 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 8 23.93 0.2472 18.88 0.0773
Middle QPSK 1 8 23.94 0.2477 18.89 0.0774
Highest 1 8 23.97 0.2495 18.92 0.0780
Lowest 1 8 22.54 0.1795 17.49 0.0561
Middle 16QAM 1 8 22.57 0.1807 17.52 0.0565
Highest 1 8 22.76 0.1888 17.71 0.0590
Lowest 1 8 21.64 0.1459 16.59 0.0456
Middle 16QAM 1 8 21.62 0.1452 16.57 0.0454
Highest 1 8 21.86 0.1535 16.81 0.0480
Limit ERP < 100W Result PASS
LTE Band 26 / 5MHz (GT - LC = -2.9 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 24 23.76 0.2377 18.71 0.0743
Middle QPSK 1 24 23.77 0.2382 18.72 0.0745
Highest 1 24 23.96 0.2489 18.91 0.0778
Lowest 1 24 22.57 0.1807 17.52 0.0565
Middle 16QAM 1 24 22.50 0.1778 17.45 0.0556
Highest 1 24 22.69 0.1858 17.64 0.0581
Lowest 1 12 21.55 0.1429 16.50 0.0447
Middle 16QAM 1 12 21.60 0.1445 16.55 0.0452
Highest 1 12 21.72 0.1486 16.67 0.0465
Limit ERP < 100W Result PASS
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SPORTON LAB.

e e FCC RADIO TEST REPORT

Report No. : FG802417-03C

LTE Band 26 / 10MHz (Channel 26740) (GT - LC = -2.9 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 0 23.92 0.2466 18.87 0.0771
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 0 22.76 0.1888 17.71 0.0590
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 0 21.67 0.1469 16.62 0.0459
Highest - - - - - -
Limit ERP < 100W Result PASS
LTE Band 26 / 15MHz (Channel 26765) (GT -LC = -2.9 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.96 0.2489 18.91 0.0778
Middle QPSK - - - - - -
Highest - - - - - -
Lowest 1 74 22.78 0.1897 17.73 0.0593
Middle 16QAM - - - - - -
Highest - - - - - -
Lowest 1 74 21.79 0.1510 16.74 0.0472
Middle 64QAM - - - - - -
Highest - - - - - -
Limit ERP < 100W Result PASS
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG802417-03C

Radiated Spurious Emission

LTE Band 26
LTE Band 26 / 3MHz / QPSK
Channel Fr(e'(\q/ll:_iezn)c y ( ('jEBRg ) (:iénni]t) S\r/r?lrt ReSaZ?ng Pi.vf/;ér Txlcf:sasble ” ér;ti?\nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1631 -63.98 -13 -50.98 -72.64 -69.64 0.81 8.62 H
2447 -59.80 -13 -46.80 -73.32 -67.34 1.04 10.73 H
3265 -57.99 -13 -44.99 -73.76 -66.52 1.10 11.78 H
H
H
H
Lowest
1631 -63.40 -13 -50.40 -71.92 -69.06 0.81 8.62 \Y
2447 -59.64 -13 -46.64 -73.36 -67.18 1.04 10.73 \Y,
3265 -57.73 -13 -44.73 -73.78 -66.26 1.10 11.78 \Y,
\Y,
\Y,
\Y
1638 -63.73 -13 -50.73 -72.41 -69.42 0.81 8.65 H
2457 -60.08 -13 -47.08 -73.62 -67.63 1.04 10.74 H
3276 -57.68 -13 -44.68 -73.39 -66.24 1.10 11.81 H
H
H
H
Middle
1638 -63.34 -13 -50.34 -71.88 -69.03 0.81 8.65 \Y,
2457 -60.09 -13 -47.09 -73.81 -67.64 1.04 10.74 \Y,
3276 -57.78 -13 -44.78 -73.8 -66.34 1.10 11.81 \Y,
\Y
\Y,
\Y,
TEL : 886-3-327-3456 Page Number : B2-10f 4

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG802417-03C

Highest

1645 -63.68 -13 -50.68 -72.4 -69.40 0.81 8.68 H
2468 -59.77 -13 -46.77 -73.33 -67.34 1.04 10.76 H
3290 -58.05 -13 -45.05 -73.7 -66.64 1.10 11.84 H
H
H
H
H
1645 -63.88 -13 -50.88 -72.45 -69.60 0.81 8.68 \%
2468 -59.33 -13 -46.33 -73.05 -66.90 1.04 10.76 \Y
3290 -57.68 -13 -44.68 -73.68 -66.27 1.10 11.84 \Y,
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG802417-03C

LTE Band 26 / 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.G. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1638 -63.80 -13 -50.80 -72.48 -69.49 0.81 8.65 H
2457 -60.38 -13 -47.38 -73.92 -67.93 1.04 10.74 H
3276 -58.16 -13 -45.16 -73.87 -66.72 1.10 11.81 H
H
H
H
H
Middle
1638 -64.21 -13 -51.21 -72.75 -69.90 0.81 8.65 Y,
2457 -59.97 -13 -46.97 -73.69 -67.52 1.04 10.74 \Y,
3276 -57.72 -13 -44.72 -73.74 -66.28 1.10 11.81 \Y,
\Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG802417-03C

LTE Band 26 / 15MHz / QPSK

Frequency ERP Limit Qvgr SPA S.G. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1643 -63.83 -13 -50.83 -72.54 -69.54 0.81 8.67 H
2465 -59.41 -13 -46.41 -72.96 -66.97 1.04 10.75 H
3286 -58.22 -13 -45.22 -73.88 -66.80 1.10 11.83 H
H
H
H
H
Lowest
1643 -64.03 -13 -51.03 -72.6 -69.74 0.81 8.67 Y,
2465 -59.76 -13 -46.76 -73.47 -67.32 1.04 10.75 \Y,
3286 -57.79 -13 -44.79 -73.79 -66.37 1.10 11.83 \Y,
\Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

—THE END———

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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